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FCC RF Test Report

APPLICANT . Realme Chongging Mobile Telecommunications
Corp., Ltd.

EQUIPMENT . Mobile Phone

BRAND NAME . realme

MODEL NAME : RMX5111

FCCID . 2AUYFRMX5111

STANDARD . FCC Part 15 Subpart E 8§15.407

CLASSIFICATION : (NIl) Unlicensed National Information Infrastructure

TEST DATE(S) :Jun. 20, 2025 ~ Jun. 28, 2025

We, Sporton International Inc. (ShenzZhen), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (ShenzZhen), the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Repgrt FCC Rule Description Limit Result Remark
Section
31 2.1049 & 6dB, 26dB & 99% 6dB Bandwidth Pass
’ 15.403(i) Bandwidth > 500kHz

3.2 15.407(a) Max(')”:‘tﬁ tcpoonx:fte‘j <30 dBm Pass i

3.3 15.407(a) Power Spectral Density < 30 dBm/500kHz Pass -
15.407(b)(4) i) Under limit
3.4 15.407(b) Unwanted Emissions 8;15 209(a) Pass 5.64 dB at
' 5652.15 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 17.19 dB at
0.37 MHz
15.203 & .
. . . P -
3.6 15.407(a) Antenna Requirement 15.203 & 15.407(a) ass

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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Report No. : FR551908F

1 General Description
1.1 Applicant

Realme Chongqging Mobile Telecommunications Corp., Ltd.
No0.178 Yulong Avenue,Yufengshan,Yubei District,Chongqing,China

1.2 Manufacturer

Realme Chongqging Mobile Telecommunications Corp., Ltd.
No0.178 Yulong Avenue, Yufengshan,Yubei District,Chongqing,China

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Phone
Brand Name realme
Model Name RMX5111
FCCID 2AUYFRMX5111
Conducted: 865838080031732/865838080031724
IME| Code Conduction: 865838080030452/865838080030445
Radiation: 865838080030676/865838080030668
HW Version 11
SW Version realme Ul 6.0
EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range

5745 MHz ~ 5825 MHz

Maximum Output Power to Antenna

802.11a:11.18 dBm /0.0131 W

802.11ac VHT20: 11.12 dBm / 0.0129 W
802.11ac VHT40: 11.64 dBm / 0.0146 W
802.11ac VHT80: 10.68 dBm / 0.0117 W

99% Occupied Bandwidth

802.11a:17.66 MHz

802.11ac VHT20 : 18.34 MHz
802.11ac VHT40 : 36.98 MHz
802.11ac VHT80 : 75.78 MHz

Antenna Type / Gain

PIFA Antenna with gain -0.60 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Note: For 802.11n HT20 / ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing has

assessed only 802.11ac VHT20/ VHT40 by referring to their higher conducted power.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (ShenZhen) is accredited to ISO/IEC 17025:2017 by American Association
for Laboratory Accreditation with Certificate Number 5145.01.

Test Firm Sporton International Inc. (ShenzZhen)

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang

Test Site Community, Fuyong Street, Baoan District, Shenzhen City, Guangdong Province
Location 518103 People’s Republic of China

TEL: +86-755-86066985

. . . FCC Test Firm
Sporton Site No. FCC Designation No. . _
Test Site No. Registration No.
THO1-SZ
CO02-SZ ; 03CHO4-SZ CN1256 421272

1.7 Test Software

Iltem Site Manufacturer Name Version
1. 03CH04-SZ AUDIX E3 6.2009-8-24
2. C002-SZ2 AUDIX E3 6.120613b

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ 47 CFR Part 15 Subpart E

‘ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z/X plane) were recorded in this
report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
149 5745 157 5785
151* 5755 159* 5795
U-NII-3
153 5765 161 5805
155# 5775 165 5825
Note:

1. The above Frequency and Channel in "*" are 40MHz bandwidth.

2. The above Frequency and Channel in "#" are 80MHz bandwidth.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

SISO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO
802.11ac VHTS80 MCSO
AC _ )
Mode 1: GSM 850 Idle + Bluetooth Link + WLAN Link (5G) + Adapter 1 + USB
Conducted
- Cablel + Battery 1
Emission
Remark: For Radiated Test Cases, The tests were performance with Adapter 1 and USB Cablel.

U-NII-3
Ch. #
20M BW 40M BW 80M BW
L Low 149 151 -
Middle 157 - 155
H High 165 159 -
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2.3 Connection Diagram of Test System

AC Conducted Emission:

System
BT Earphone WLAN AP

Simulator

Power Source EUT

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

Radiated Emission:

Power

EUT

Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.
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2.4

Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name |FCC ID Data Cable Power Cord
1. |Base Station Anritsu MT8820C N/A N/A Unshielded,1.8m
2. |Notebook DELL Latiude 3400 N/A N/A Unshielded,1.8m
3. |Bluetooth Earphone|Lenovo thinkplus-BH3  |N/A N/A N/A

4. |WLANAP Dlink DIR-820L KA2IR820LA1 N/A Unshielded,1.8m

2.5 EUT Operation Test Setup
For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuously transmit.
For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.
2.6 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.
Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 2.80 dB and 10dB attenuator.
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=2.80+10=12.80 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

3.1.2

3.1.3

The minimum 6 dB bandwidth shall be at least 500 kHz.

26dB and 99% Occupied bandwidth are reporting only.

Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

Test Procedures

1.

N o &

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85GHz

For 6dB BW, Set RBW = 100kHz.

For 26dB BW, Set RBW = approximately 1% of the emission bandwidth.

For 99% OBW, Set RBW = 1% to 5% of the OBW.

For 26dB BW, Set the VBW > RBW.

For 6dB BW & 99% OBW, Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

Measure and record the results in the test report.

3.1.4 Test Setup

-l

Spectrum Analyzer EUT
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3.1.5 Test Result of 6dB Bandwidth

Please refer to Appendix A.

Minimum 6dB Bandwidth

Spectrum

=)

Ref Level 22,80 dém Offset 12.20 dB & RBW 100 kHz
20dB SWT 1.1 ms @ VBW 300 kHz Mode Sweep

mM1[1] 0.33 dBm
5.7774500 GHz
D2[1] -1.39 dB
14.9000 MHz
D1 6.611 dem

Josfjubudo
L 05 0611 dBm Ay Ot L L PO

[ i

)
o

}
-20 dém Wﬂuww ﬁ\ﬂf‘”""'*«mhu,.

-10 dBm

WM

——. V\IMM ik Py

i i

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 5.785 GHz 1001 pts Span 50.0 MHz
- T -
J1 | Measuring...  EARRREECD W y

Date: 23.JUN.2025 05:39:11

Maximum 26dB Bandwidth for 20M BW

Spectrum E%’ l

Ref Level 22,80 dBm Offset 12.60 d& @ RBW 500 kHz

Att 20de SWT 1ms @ VBW 2 MHz Mode Swaep
@ 1Pk View
20 dem I Mi[1] 15.45 dBm
5.7250400 GHz
D1 11.390 der D2[1] -0.26 dB
) 90 dem, =
10dBm—y- " FH =70 R — = g, 39.8790 MHz
7 \
0 der - -
-10 dem N n,v,,}FH m‘.‘rdt ‘M«
M1 Lol ] X
—D2¥-14.610 dBmr M-‘i,u

| Lk

) l'%;llh "
Tl iy

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts Span 60.0 MHz
_— — " '-I ™)
il J easuring... NENNRER %

Date: 23.JUN.2025 05:05:15
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Maximum 26dB Bandwidth for 40M BW

Spectrum

=)

Ref Level 22,80 dBm

Offset 12.80 dB @ RBW 1 MHz

Date: 23.JUN.2025 05:18:08

20 dB SWT 1ms @ VBW 2 MHz  Mode Sweep
I M1[1] 16.86 dBm
5.754600 GHz
oo e p2[1] 2.59 dB
D1 11,990 dBm T P
g e i, o, 76.600 MHz
f |
7 |
s MN‘X \]‘%Jn .I'I"—\
11 atall e o il
;Wﬁ 010 dem gy Eom
a0 damjl__,ﬂ_bw. Y
Harh
‘Jﬁﬂ'{"m il
-30 dBm
-40 dam
-50 dBm
-60 dBm
-70 dBm
CF 5.795 GHz 1001 pts Span 120.0 MHz
— - —
Jil Measuring... EECRRNENN il

A

Maximum 26dB Bandwidth for 80M BW

Spectrum

=)

Ref Level 22,80 dBm

Offset 12.80 dB @ RBW 2 MHz

Att 20 dB SWT 1ms @ VBW 5 MHz  Mode Sweep
(@ 1Pk View
20 dem I Mi[1] 15.75 dBm
5.693720 GHz
D1 13,440 dBm - p2[1] 1.41 dB
10de (l‘w“ o[y Ja, ‘WMM 163.610 MHz
0 der - “
-10 dBm - R "‘M \‘«““Uﬂ ‘JW
erﬁ 12.560 B Wiy W
Tl
20 gamil M.‘ﬂ.w
W“W Pl
-30 dBém
-40 dam
-50 dBm
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 240.0 MHz
j_: Measuring... @MRERRNNCD e

A

Date: 23.JUN.2025 05:20:49
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| Maximum 99% Occupied Bandwidth for 20M BW

Spectrum lu%’l

Ref Level 22,80 dBm Offset 12.60 d& @ RBW 300 kHz

j& Attt 20 dB SWT 10.1ms @ VBW 1 MHz Mode Sweep
M1[1] 9.13 dBm
M1 5.78573990 GHz
¥ Occ Bw 18.343165683 MHz
oYY
ks
-40 dBm
-50 dBm
-60 dBm
-70 dém
CF 5.785 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.7857399 GHz 9.13 dBm
Tl 1 5.77584592 GHz -5.71 dBm Occ Bw 18.343165683 MHz
T2 1 5.794189038 GHz -4.54 dBm
Jj J Qi) we
Dater 23 JUN.2025 04:10:12
| Maximum 99% Occupied Bandwidth for 40M BW

Spectrum lu%’l

Ref Level 22,80 dBm Offset 12.60 d& @ RBW 500 kHz

jo Attt 20 dB2 SWT 10.1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max
20 dBm mM1[1] 8.26 dBm
) 5.79061000 GHz
10 dBm “; Occ Bw 36.976302370 MHz
0 dBm = ",‘-‘
X
-50 dBm:
-60 dBm
-70 dém
CF 5.795 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.79061 GHz 8.26 dém
Tl 1 5.7765318 GHz -4.17 dBm Qcc Bw 36.97630237 MHz
T2 1 5,8135081 GHz -2.92 dBm
—
)il ] SRR W
Date: 23.JUN.2025 04:14:27
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| Maximum 99% Occupied Bandwidth for 80M BW
Spectrum l%’ I
Ref Level 22.80 dBm Offset 12.80 dB @ RBW 1 MHz
jo Att 20 dB2 SWT 10.1 ms & VBW 2 MHz Mode Sweep
mM1[1] 9.87 dBm
M1 5.7797040 GHz
: — ¥ - rUL‘.I‘.‘F\W 775.7H44?155H MHz
A A d b
-50 dBm
-60 dBm
=70 dBm
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Tr|:| X-value \ Y-value | Function | Function Result |
M1 1 5.779704 GHz 9.87 dém
Tl 1 5.7370838 GHz 1.46 dBm Qcc Bw 75.784421558 MHz
T2 1 5.8128682 GHz 1.63 dém
1 ] R e
Dater 23 JUN.2025 04:15:49

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

Sporton International Inc. (ShenZhen) Page Number 1 15 of 27
TEL : +86-755-8637-9589 Report Issued Date : Jul. 17, 2025
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2AUYFRMX5111 Report Template No.: BU5-FR15EWL AC MA Version 2.0



seamron 1as. FCC RF Test Report Report No. : FR551908F

3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where X is the duty cycle.

3.2.4 Test Setup

= [

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHZz).
. Set VBW = 1 MHz.
. Number of points in sweep = 2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.
. If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result.

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3.3.4 Test Setup

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/300kHz)
Spectrum “%“I
Ref Level 20.00 diém Offset 12.80 dB & RBW 300 kHz
o ALL 20 dB & SWT 20 ms & VBW 1 MHz Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
M1i[1] 1.27 dBm|
5.8243510 GHz|
10 dBm:
11
od o,
T T—
-10 dem : \
] L
Y
-20 dem ~ -
- e L
-30 dBm -1 g
v [
el s
<4 dem
-50 dém
-60 dem
-70 dem
CF 5.825 GHz 1001 pts Span 50.0 MHz
3 ST ET NS
LLLLLL L]
Date: 23.JUN.2025 04.07.35

Note: Average Power Density (dB) = Measured value+ Duty Factor + Correction Factor

Sporton International Inc. (ShenZhen)

Page Number : 18 of 27
TEL : +86-755-8637-9589 Report Issued Date : Jul. 17, 2025
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2AUYFRMX5111 Report Template No.: BU5-FR15EWL AC MA Version 2.0



seamron 1as. FCC RF Test Report

Report No. : FR551908F

3.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The
unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above

or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band

edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6

dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
(3) EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Emeas + 20|Og (dMeas) -104.7

where

EIRP is the equivalent isotropically radiated power, in dBm

Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dweas is the measurement distance, in m

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2= 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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3.4.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

oo

Sp-eciruzl A.naly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

3m

e

EUT

B0cm

1
Metal Full Soldered Ground Plane

Spectrum Analyzer |/ Receiver

For radiated emissions above 1GHz

RX Antenna

1-4m

B2

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio

frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)

Frequency of emission (MHz)

Quasi-peak Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

© N o g k~ w DN

Hold Mode.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
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3.5.4 Test Setup

T T
| Non-conductive table |
| I
I Rear of EUT to be flushed [
I with rear of table top T
I o
I I
I
Y — 1
I o EUT I
| - F]} socmto
I Receiver 1 ground
I 500 RF Cable | R
I I
| 1
' |
| | U
| 1
| I
| 1
I 1
I
| 1
I I
| P - I P
| - . 3c) I <
I e Bonded 1o horizontal 40 om to vertical e
| ground plane reference plane I -
e e e e e e e e e e e e e e e e e e e e e e e e -
AMH = Artificial mains network (LISH)
AE = Associated equipment - o
EUT = Equipment under test
ISH = Impedance stabilization network E_Etcm Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1 Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antenna directional gain is greater
than 6 dBi, both the peak transmit power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.6.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

FCC ID : 2AUYFRMX5111

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
EMI Test Receiver|  R&S ESR7 101404 | 9kHz~7GHz | Oct. 14,2024 JJ“u”r;.zzlélzzoozg Oct. 13, 2025 (o?gﬂgg?gz)
Exﬁ;’l’;;gr“m KEYSIGHT | N9o10a |MYSP1902] 10nz-a4GHz | Jul 03, 2024 % 20 201 ul. 02, 2025 (Og‘gﬂgﬂf’gz)
Loop Antenna R&S HFH2-Z2E | 101141 | 9kHz-30MHz |Dec. 28, 2024 "% 20 2857 pec. 27, 2025 (oggﬂgﬂf’gz)
Bilog Antenna TeseQ CBL6111D | 41909 | 30MHz~1GHz |May. 09, 2025 JJUU”H'Zzlé’ZZOOZg May. 08, 2026 (oggﬂgﬂf’gz)
g&gg'iifﬂgfa ETS-Lindgren |Burgeon-3117| 00240057 | 1GHz~18GHz | Jul. 03, 2024 JJuunﬁ.221é122002255~ Jul. 02, 2025 (o?gﬂgg?snz)
Hom Antenna | SCTVERZEE | BBHAG170 | 9170#670 | 15GHZ-40GHz | Jul. 04,2024 | T TR ul. 03, 2025 (ogéﬂé‘ﬂ?é’a
LF Amplifier |EM Electronics| EM330 | 060773 | 20MHz-3GHz | Apr. 02, 2025 JJUU”H'ZZlé’ZZOOZ;S" Apr. 01, 2026 (o?gﬂgg?ga
HF Amplifier MITEQ /i\gﬁo%-%:ggé? 1943528 | 1GHz~18GHz | Oct. 14, 2024 |1 20 2080 oct. 13, 2025 (o?gﬂgg?ga
HF Amplifier MITEQ TTAlSéO'%' 1871923 | 18GHz~40GHz | Jul. 03, 2024 JJUU”H'ZZlé’ZZOOZ;S" Jul. 02, 2025 (o?gﬂgg?ga
Amplifier Tecﬁ?]i(')‘fg;ies gaonza | MYO[2001| SOOMEEZ205C ] 541, 03, 2004 % 20 2201 3ul. 02, 2025 (oggﬂgﬂ‘_’gz)
AC Power Source APC AFV-S-600B F11935001 N/A Oct. 14, 2024 JJ“u”r;_zzlé’ZZOOZ;SN Oct. 13, 2025 (oggﬂgg?gz)
Turn Table EM EM1000 N/A | 0~360 degree NCR JJ”u”r;_zzlé’Zzoozzf’s" NCR (ogéﬂé‘ﬂ?é’a
Antenna Mast EM EM1000 N/A 1m~4m NCR JJ”u”r;_zzlélzzoozg NCR (Oggﬂggf’gz)
EMI Receiver RE&S ESR7 102297 | 9kHz~7GHz; | Jul. 03,2024 | Jun. 21,2025 | Jul. 02, 2025 %gg%‘;cg%‘
AC LISN R&S ENV216 | 101499 | 9kHz~30MHz | Jul. 03,2024 | Jun. 21,2025 | Jul. 02, 2025 ((:Coggg‘ftsi%‘
AC Power Source| CHROMA 61601 |10020092)100vac~250vac| Dec.25, 2024 | Jun. 21, 2025 | Dec. 24, 2025 %gg%‘;cg%‘
Thermo meter | Anymetre JR593 #14 ;é;ﬁHiggsf/’oE Jul. 05,2024 | Jun. 21, 2025 | Jul. 04, 2025 (ng‘égcg%‘
H
i‘?g;rzue'? R&S FSV40 | 101078 | 10Hz~40GHz | Apr. 02, 2025 JJ“u”r;_ZZOé’ZZOOZ;S" Apr. 01, 2026 (CT"':‘gi‘cst‘;‘;
Pulse Power Anritsu MA2411B | 1339473 | 30MHz-40GHz | Dec. 25, 2024 |1 2 2080 pec. 24, 2025 8?_?3;2‘;‘)’
Power Meter Anritsu ML2495A | 1218010 | SOMHZ | oct 14, 2024 JJUU”H.ZSS'?ZOOZ;SN Oct. 13, 2025 ?Tc"_rl‘gf_cst‘;c)’
DC Power Supply T PL330P | 290070 | Max 32V, 3A | Oct 14,2024 JJ“u”r;_ZZOé’ZZOOZ;S" Oct. 13, 2025 (CTOSS;‘CS“;‘;
Thermal Chamber HoTr?ganeIl”r:er]ou LP-150U H2%1043081 -40~+150°C | Jul. 03, 2024 JJuunr;-ZZOé’ZZOOZSQ Jul. 02, 2025 (CTC":‘grcé‘;‘)’
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of

ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate

95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Spurious Emission & Bandedge +1.34 dB
Occupied Channel Bandwidth +0.012 MHz
Conducted Power +1.34dB
Conducted Power Spectral Density +1.32dB
Frequency +1.3 Hz

Uncertainty of AC Conducted Emission Measurement (0.15 MHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 25 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)
Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence 48dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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Appendix A. Test Result of Conducted Test Items

Report Number : FR551908F

Test Engineer:

Heqingsheng

Temperature:

21~25

°C

Test Date:

2025/6/20~2025/6/23

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Average Power Table

Report Number : FR551908F

<U-NII-3>
Data Fre Uiy cﬁ\r/nzra(gzd ConFc? (c::ted DG
. u u q
R (sl LA (MHi) Fgfé‘)’r Power Power Limit (dBi) FEEiE ]
(dBm) (dBm) Setting
T1a |6Mbps| 1| 149 | 5745 0.15 9.41 30.00 20.60 Pass 15
T1a |6Mbps| 1| 157 | 5785 0.15 9.49 30.00 20.60 Pass I
T1a |6Mbps| 1| 165 | 5825 0.15 1118 30.00 20.60 Pass 13
VHT20|MCS 0| 1| 149 | 5745 0.16 9.88 30.00 20.60 Pass 15
VHT20|MCS 0| 1| 157 | 5785 0.16 9.93 30.00 20.60 Pass 15
VHT20|MCS 0| 1| 165 | 5825 0.16 112 30.00 20.60 Pass 13
VHT40|MCS 0| 1| 151 | 5755 0.40 1164 30.00 0.60 Pass 13
VHT40|MCS 0| 1| 159 | 5795 0.40 1158 30.00 20.60 Pass 13
VHT80|MCS 0| 1| 155 | 5775 0.44 10.68 30.00 0.60 Pass 125
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TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW

Report Number : FR551908F

<U-NII-3>

99% 26 dB 6 dB il
Mod. | P22 INrd cH. | F™®9 | Bangwidth Bandwidth Bandwidth EEY Pass/Fail

Rate (MHz) (MHz) (MHz) (MHz) min. Limit

(MHz)
11a |6M bps| 1 149 5745 17.46 38.20 15.10 0.5 Pass
11a | 6Mbps| 1 157 5785 17.66 37.23 15.20 0.5 Pass
11a | 6Mbps| 1 165 | 5825 17.60 37.96 15.20 0.5 Pass
VHT20[{MCS 0| 1| 149 | 5745 18.33 39.88 1515 05 Pass
VHT20[{MCS 0| 1| 157 | 5785 18.34 39.40 14.90 05 Pass
VHT20[{MCS 0| 1| 165 | 5825 18.28 39.82 1515 05 Pass
VHT40[MCS 0| 1| 151 | 5755 36.92 76.36 35.28 05 Pass
VHT40[MCS 0| 1| 159 | 5795 36.98 76.60 35.28 05 Pass
VHT80|MCS 0| 1| 155 | 5775 75.78 163.61 7552 05 Pass
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Report Number : FR551908F

JEST RESULTS DATA
Power Spectral Density
<U-NII-3>
Duty 10log Average Average
Data Freq. (500kHz Power PSD DG .
Mod. | pate [N M | (M) Fag‘)’r /RBW) Density Limit (dBi) e
Factor (dB) (dBm/500kHz) | (dBm/500kHz)
11a |6M bps| 1 149 5745 0.15 2.22 3.61 30.00 -0.60 Pass
11a [6Mbps| 1| 157 [ 5785 0.15 2.22 3.54 30.00 -0.60 Pass
11a | 6Mbps| 1 165 5825 0.15 2.22 3.64 30.00 -0.60 Pass
VHT20[MCS O] 1| 149 [ 5745 0.16 222 3.39 30.00 -0.60 Pass
VHT20| MCS 0 1 157 5785 0.16 2.22 3.22 30.00 -0.60 Pass
VHT20[MCS 0] 1] 165 [ 5825 0.16 222 3.29 30.00 -0.60 Pass
VHT40| MCS 0 1 151 5755 0.40 2.22 0.27 30.00 -0.60 Pass
VHT40[MCS 0] 1 [ 159 [ 5795 0.40 222 0.28 30.00 -0.60 Pass
VHT80| MCS 0] 1 155 5775 0.44 2.22 -2.78 30.00 -0.60 Pass
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [Nathon - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2025-06-21
100
90.0
80.0
70.0
600 | FCC 15E_QP
50.0 FCC 15E_AVG
40.0
30.0
20.0
10.0
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2025-1 LINE
Over Liﬁit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @.15 35.75 -28.83 55.78 15.98 9.66 1@.19 Average
2 * @8.15 47.15 -18.683 65.78 27.38 9.66 1@.19 QP
3 8.17 31.57 -23.37 54.94 11.71 9.68 1@.18 Average
4 @8.17 41.97 -22.97 64.94 22.11 9.68 1@.18 QP
5 @8.18 31.28 -23.85 54.33 11.41 9.69 18.18 Average
[ @.18 41.58 -22.75 e84.33 21.71 9.69 1@.18 QP
7 8.22 3@8.28 -22.72 52.92 18.38 9.71 1@.19 Average
a8 .22 39.48 -23.52 62.92 19.58 9.71 1&.19 QP
9 .37 31.24 -17.19 48.43 11.38 9.72 18.22 Average
1a 8.37 37.24 -21.19 58.43 17.38 9.72 1@.22 QP
11 @8.58 26.6@ -19.48 46.88 6.78 9.66 18.24 Average
12 @8.58 37.3@ -18.78 G56.88 17.48 9.66 1@.24 QP
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: Temperature : 22~24°C
Test Engineer : [Nathon - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-06-21
100 Level (dBuV)
90.0
80.0
70.0
50.0 | FCC 15E_QP
50.0 | FCC 15E_AVG
o
4g L)
40.0 4 12
=
30.0 1
20.0
10.0
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 @.15 35.54 -28.46 G5S6.88 15.88 9.55 1@.19 Average
2 @8.15 46.34 -19.66 66.88 26.608 9.55 1@.19 QP
3 @8.17 38.92 -24.11 55.83 1l.e8 9.74 18.18 Average
4 8.17 42.72 -22.31 65.83 22.88 9.74 1@.18 QP
5 @.18 38.97 -23.58 54.55 1l.8l1 9.78 18.18 Average
B 8.18 41.17 -23.38 B64.55 21.21 9.78 1@.18 QP
7 @.19 31.91 -22.87 53.98 11.98 9.83 1@.18 Average
8 e8.19 42.11 -21.87 ®B3.98 22.18 9.83 1@.18 QP
9 8.23 28.44 -24.84 52.48 &8.68 9.65 1@.19 Average
1@ @8.23 38.34 -24.14 B2.48 18.58 9.65 1@.19 QP
11 B8.08 25.78 -28.22 46.00 5.98 9.84 18.24 Average
12 * 8.68 37.68 -18.32 GSo.88 17.88 9.64 1@.24 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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seomron 1as. FCC RF Test Report Repo

rt No. : FR551908F

Appendix C Radiated Spurious Emission Test Data

. . . Relative Humidity : | 48~49%
Test Engineer : Wenbo Xiao Temperature : 24°C~25°C
Radiated Spurious Emission Test Modes
Mode Band ‘ FGal-rl]zd) ‘ Antenna ‘ Modulation Channel | Frequency ‘ g::z ‘ RU | Remark
Mode 1 U-NII-3 | 5.745-5.825 9 802.11a 149 5745 6Mbps = - -
Mode 2 U-NII-3 | 5.745-5.825 9 802.11a 157 5785 6Mbps - -
Mode 3 U-NII-3 | 5.745-5.825 9 802.11a 165 5825 6Mbps | - -
Mode 4 U-NII-3 | 5.745-5.825 9 802.11ac VHT20 149 5745 MCSO0 - -
Mode 5 U-NII-3 | 5.745-5.825 9 802.11ac VHT20 157 5785 MCSO0 - -
Mode 6 U-NII-3 | 5.745-5.825 9 802.11ac VHT20 165 5825 MCSO0 - -
Mode 7 U-NII-3 | 5.745-5.825 9 802.11ac VHT40 151 5755 MCSO0 - -
Mode 8 U-NII-3 | 5.745-5.825 9 802.11ac VHT40 159 5795 MCSO0 - -
Mode 9 U-NII-3 | 5.745-5.825 9 802.11ac VHT80 155 5775 MCSO0 - -
Mode 10 | U-NII-3 | 5.745-5.825 9 802.11a-LF 157 5785 6Mbps = - LF
Summary of each worse mode
Mode Modulation ’ Ch. ’ (Tvrlﬁl) (dE?(/e/Ir]q) (dlé'u"\‘/'/tm) M(?jng)ln Pol. ‘ :33" ‘ Result  Remark
1 802.11a 149 5642.34 52.82 68.30 -15.48 H PEAK Pass | Band Edge
1 802.11a 149 | 11490.00 47.48 54.00 -6.52 \% Average Pass Harmonic
2 802.11a 157 - - - - - - - Band Edge
2 802.11a 157 | 11570.00 47.94 54.00 -6.06 \% Average Pass Harmonic
3 802.11a 165 = 5948.00 53.09 68.30 -15.21 H PEAK Pass | Band Edge
3 802.11a 165 | 11650.00 47.68 54.00 -6.32 \% Average Pass Harmonic
4 802.11ac VHT20 149 5617.55 52.88 68.30 -15.42  V PEAK Pass | Band Edge
4 802.11ac VHT20 | 149 11490.00 47.83 54.00 -6.17 \% Average Pass Harmonic
5 802.11ac VHT20 157 - - - - - - - Band Edge
5 802.11ac VHT20 157 11570.00 47.62 54.00 -6.38 Y, Average Pass | Harmonic
6 802.11ac VHT20 165 5927.88 53.05 68.30 -15.25 H PEAK Pass | Band Edge
6 802.11ac VHT20 165 11650.00 47.65 54.00 -6.35 \% Average Pass Harmonic
7 802.11ac VHT40 | 151 = 5646.66 54.13 68.30 -14.17 H PEAK Pass | Band Edge
7 802.11ac VHT40 | 151  11510.00 47.33 54.00 -6.67 \% Average Pass Harmonic
8 802.11ac VHT40 159 5931.09 53.46 68.30 -14.84  V PEAK Pass | Band Edge
8 802.11ac VHT40 159 11590.00 47.38 54.00 -6.62 \% Average Pass Harmonic
9 802.11ac VHT80 155 5652.15 64.25 69.89 -5.64 H PEAK Pass | Band Edge
9 802.11ac VHT80 155 11550.00 47.14 54.00 -6.86 \% Average Pass Harmonic
10 802.11a-LF 157 30.97 28.22 40.00 -11.78 \% PEAK Pass LF
Sporton International Inc. (ShenZhen) Page Number : ClofC31
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Mode Band Edge

U-NII-3_802.11a_CH149_5745MHz

ANT 9
Pol. Horizontal Fundamental
L2t (Vi) Date: 202505.24 Lol i) Date: 005-06:24
b PERR_BETRA_ 1028
1225 / 1225
1150 e 1
1050
B75
i75
] Se——E———— %
T | N 1w s s | PART 15407
8, NS 0 N D
525 v
Peak 30 WW
1 30
115
5600 5629, 5658, 5687, 5116 5745
Frequency (MHz)
v
1000 20, o, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1SR SLED G054 WAL BB 1033 R0 103 293 PN Freq Level  Line hargin Level Factor  Loss Factor Renark
2 OSES0.17 SLAL G803 -17.32 369 340 1033 3L 103 293 PEAK - -
3 STI9.5 69.69 110.53 -40.84 56.13 35.55 10.37 336 103 293 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 57035 70.22 111.60 4138 56.65 5.5 10.37 .36 103 293 PEAK 1 S745.00 105.49 --o -oeeee 91.86 35.60 10.38 3136 183 293 PEAK
. Lol i) Date: 2025-06-24
1225
1050 |
i75
100
PART 15407 AVG
=== F e e e e
Avg Blank
30
115
1500 20, o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 SHS00 9901 oo -eeee §5.48 35.61 10.38 3236 103 293 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20of C31
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Pol. Vertical Fundamental
o) Date 20250624 i) Date: 2050624
e IR _BEEALTo A
1225 7 125
* 1050
| *
85
w/ 5
0
oo
W” T | N 1 N LM PART 15407
1
o T oL e e L
525 .
T WW AR
350 b h
Peak
350 W
1!
{15
5600 5620, 5658, 5647, 5746, 5745
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Limit Read At Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mzmm_dsmm_dn_dls_mﬂ L]'.I.lit . Read At Cable Preamp APos TPos
1 SEAL 515 66.30-16.05 3877 3.35 103 B 100 3 PEK Freg Level  Line fargin Level Factor  Loss Factor Remark
1OSE0.32 50.29 68.53-18.24 3687 .40 1033 R.31 100 3 PEAK —-—
3 STIB47 59.07 110.37 5120 45.61 355 10.37 .36 100 32 PEAK Wiz dBuV/n dBul/m @B oBV dB/m B A8 cm
4 S5T0.06 63.60 110.04 -47.25 50.12 35.56 10.37 3036 109 32 PEAK 1 5T45.00 95.40 - o BLT7 .61 10.38 3236 180 32 PEAK
Date; 2025-06-24
mLeveI{dDINIml
1225
1050
1
875
100
PART 15.407 AVG
5= == T =
Avg Blank ]
30 e
i
{15
1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Wi B dulfn B BV dBfn B B o deg
1 5745.00 88.93 ------ - 7530 .61 10.38 3236 100 32 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C30fC31
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Report No. : FR551908F

Pol. Horizontal Vertical
: MLM(dBu‘Jlm) “ Level (4BuVim)
1225 125
1050 115
875 875
PART 15.407 PART 15.407
700 L A L]] 1] [ 0L A L] 1] [
1
o — — - | || PARTH5407 AVG| L i _ PART1SA0TAVG
. N byl ! " wmﬁm . A " " Ao
Peak iy v Bt mmgm e 58
350 350
Av
9 175 fl
6500 8800, 1100, 13400, 15700 18000 6500 800 100 13400, 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wl 0 dW B B B o de Wl dBln 0B dW B B B o de
1 11499.00 56.41 74.00 -17.59 68.93 38.45 12.87 63.84 180 239 Pesk 1 11490.00 58.69 74.00 -15.31 71.21 38.45 12.87 63.84 173 149 Pesk
7 11490.00 45.19 54.60 -8.81 57.71 38.45 12.87 63.84 180 239 Average 1 11490.00 47.48 54.80 -6.52 60.00 38.45 12.87 63.84 173 149 Average
3 178500 47.70 68.30 -20.58 S4.B3 42.83 15.72 65.86 - --- Peak 3 UNB5.00 48.28 68.30 -20.00 S4.79 42.83 15.72 65.86 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C40f C31
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Pol. Horizontal Vertical
Data: 1 Data: 2
140 140 L
1225 1225
87.5 7.5
PART 15407 PART 15.407
70— LA Ll | ] 7 = ) . M
L __ | __| PART15.407 AVG | I A ! i _ | PART 15407 AVG|
Peak . o s — 7
e i ey il My o b At — - Lt i e "
Avg
17. 17.
6500 3800. 11100. 13400. 15700. 18000 6500 8800. 11100 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Llimit Line Llevel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB o deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm  deg
1 11570.80 49.54 -24.46 74.00 62.84 38.47 12.93 63.98 179 248 Peak 1% 11570.80 56.84 -17.16 74.80 69.34 38.47 12,93 63.99 177 148 Peak
2 11570.00 45.56 -8.44 54.80 58.06 38.47 12.93 63.99 179 248 Average 2 11570.80 47.94 -6.86 54.00 60.44 38.47 12.93 63.98 177 148 Average
3 %17355.00 47.91 -20.39 68.30 54.33 42.97 15.80 65.19  ---  --- Peak 3 17355.80 47.16 -21.14 68.3@ 53.58 42.97 15.86 65.19  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C50f C31
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Mode Band Edge

U-NII-3_802.11a_CH165_5825MHz

ANT 9
Pol. Horizontal Fundamental
gL 0BV Date: 202505-4 Lol i) Date: 005-06:24
1225 .
1054 - i
815
§15

PEAK_BE(B4)_16-24

00 £
% 1T S N ) 6 B PART15407
525 it T

525
Peak 30 M
1 30
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
v
1000 20, o, 4500, 5800, 000
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SS9 6.0 L9490 5510 B8 1045 240 100 295 PEAC Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SBS25 TLR U073 3041 5738 3588 1046 3240 100 295 PEAK - -
3 5925.00 50.90 68.20-17.30 36.80 36.03 10.53 346 100 295 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
450800 53.09 68.30 -15.21 38.98 36.05 10.55 .49 100 295 PEAK 1 5825.00 105.79 ----o -oeees 9.93 3579 10.48 337 100 295 PEAK
. Lol i) Date: 2025-06-24
1225
1050 |
i75
100
PART 15407 AVG
=== e e e e
Avg Blank
30
115
150[] 20, o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 SB25.00 99.07 oo -oeeee §5.21 35.79 10.40 3237 100 295 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C6 of C31
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FCC RF Test Report

Report No. : FR551908F

3
Mode Band Edge
U-NII-3_802.11a_CH165_ 5825MHz
ANT 9
Pol. Vertical Fundamental
gL 0BV Date: 202505-4 Lol i) Date: 005-06:24
1225 15
1050
1050 i
o5
i75
0 PEAK_BE(B4)_16-24
! 4 o o e s 1 PART 45407
525 " I
525 (ETTP B——
Peak i
1 30
115
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
v
1000 20, o, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SS9 G126 1LY 5068 4.3 BB 1045 240 100 35 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SBTA50 56.21105.34 -49.13 42,20 35.94 1048 AL 100 35 PEAK - -
3 S9B.38 5200 69.00-17.39 37.92 36.03 10.52 .46 100 35 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 59350 5255 68.30 -15.75 38.06 36.03 10.53 .47 100 35 PEAC 1 SB5.00 97.78 oo -oeeee B9 1579 0.4 23 W0 3P
. Lol i) Date: 2025-06-24
1225
1050
1
i75
100
PART 15407 AVG
=== S e
Avg Blank
30
115
1500 0. o0, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 5825.00 90.67 oo -oee- Te.81 3579 10.40 3237 100 35 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7of C31
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Pol. Horizontal Vertical
: MLM(dBle] “ Level {dBuVim)
1225 1225
1050 106
875 875
PART 15.407 PART 15407
700 L A L]] 1] [ 0L A L] 1] [
0 — — - 1 | || PART15407 AVG| L ! i . PARTISAITAV
Peak Top—"— gy i L A — et M AN e b R i S
350 3
Av
9 175 1
6500 8800, N 13400, 18700, 18000 6500 8800, N 13400, 18700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wl 0 dW B B B o de Wl dBln 0B dW B B B o de
1 11650.00 55.93 74.00 -18.07 68.40 38.49 1.9 63.95 180 239 Pesk 1 11650.00 56.37 74.00 -17.63 68.84 38.49 1.9 63.95 177 149 Pesk
7 11650.00 45.30 54.60 -8.78 57.77 38.49 12.99 63.95 180 239 Average 1 11650.00 47.68 54.80 -6.32 60.15 38.49 12.99 63.95 177 149 Average
3 O17475.00 47.73 68.30 -20.57 S54.05 43.10 15.90 65.32 - --- Peak 3 1475.00 47.83 68.30 -20.47 S4.15 43.10 15.99 65.32 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C8of C31
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4
Mode Band Edge
U-NII-3_802.11ac VHT20_CH149 5745MHz
ANT 9
Pol. Horizontal Fundamental
L2t (Vi) Date: 202505.24 Lol i) Date: 005-06:24
b PERR_BETRA_ 1028 14
1225 / 1225
,—'-"'_'_FH-H_'
1050 10 1
B75
4 i75
il }
T | N 1w s s | PART 15407
13
S R AR o ARt
525
Peak 30 M
1 30
115
5600 5629, 5658, 5687, 5116 5745
Frequency (MHz)
v
1000 0. o0, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1S5 .86 680 -15.00 145 BB 1033 30 100 295 PENC Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SES0.17 SLO G803 741 360 35.40 1033 331 100 295 PEAK - -
3 STI5.86 69.88 109.64 -39.76 56.31 35.55 10.37 335 100 295 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST.53 7781 116.5 -38.75 64.24 35.56 10.37 .36 100 295 PEAK 1 S745.00 10518 oo -eeee 91.55 35.60 10.38 336 100 295 PEAK
. Lol i) Date: 2025-06-24
1225
1050 1
i75
100
PART 15407 AVG
=== e eSS e e
Avg Blank
30
115
150[] 0. o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e

B4.99 35.61 10.38 32.36

100 295 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number :

C9of C31
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Mode Band Edge
U-NII-3_802.11ac VHT20_CH149 5745MHz
ANT
Pol. Vertical Fundamental
L2t (Vi) Date: 202505.24 Lol i) Date: 005-06:24
b PERR_BETRA_ 1028 14
1225 / 15
1150 e
1050
1
o5
i75
] Se——E———— 4
1 3 I I e s I PART 15,407
2
L e e T e
525
Peak 0
1 30
115
5600 5629, 5658, 5647 5716 5145
Frequency (MHz)
v
1000 0. o, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1SS SLE G54 BB B 1032 RB 100 4 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SS0.6L SLAB 68T -17.57 N6 3540 1033 3L 100 44 PEAK - -
3 STILA7 58.82 108.30 -49.48 £45.26 35.54 10.37 335 100 44 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST 65.65 113.58 -47.93 52.08 35.56 10.37 .36 100 44 PEAC 1 SHS.00 96.3) oo -eeees §2.69 3.6 10.33 3236 100 44 PE
. Lol i) Date: 2025-06-24
1225
1050
1
i75
100
PART 15407 AVG
===  h e
Avg Blank
30
115
1500 0. o0, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 SHS.00 8979 oo -oeees T6.16 35.61 10.38 3236 100 44 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C31
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Report No. : FR551908F

Pol. Horizontal Vertical
Lt B el B}
1225 1225
1050 115
15 75
PART 15.407 PART 15.407
700 L A L]] 1] [ 0L A L] 1] [
1 PART 15.407 AVG ! PART 15,407 VG
Bh———— = = e 3= — A : —— =
Peak i . g o, Mt . R FFR—t ey Y I
50 30
Av
9 115 1.
G400 8800, 100 13400 15700, 18000 6400 00, 1100 13400 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wl 0 dW B B B o de Wl dBln 0B dW B B B o de
1 11499.00 52.51 74.00 -21.49 65.03 38.45 12.87 63.84 175 233 Pesk 1 11490.00 56.73 74.00 -17.27 69.25 38.45 12.87 63.84 172 147 Pesk
7 11490.00 45.21 54.60 -8.79 57.73 38.45 12.87 63.84 175 233 Average 1 11490.00 47.83 54.80 -6.17 60.35 38.45 12.87 63.84 172 147 Average
3 17235.00 47.90 68.30 -20.40 54.41 42.83 15.72 65.86 -- Peak 3 UNBS.00 47.43 68.30 -20.87 S3.94 42.83 15.72 65.86 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : Cl1l of C31
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Pol. Horizontal Vertical
Lt B el B}
1225 1225
1050 115
15 75
PART 15.407 PART 15.407
2 ——n N L] - N 7 RN L] - N
o — — - 1 | || PART15407 AVG| L ! i | PART15407AVG|
)
Peak B L e B o - O e P R T
50 30
Av
9 115 1.
G400 8800, 100, 13400 15700, 18000 6400 00, 1100 13400 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wl 0 dW B B B o de Wl dBln 0B dW B B B o de
1 11570.00 53.06 74.00 -20.94 65.56 38.47 12.93 63.90 77 237 Pesk 1 11570.00 56.55 74.00 -17.45 69.05 38.47 12.93 63.90 12 149 Pesk
2 11570.00 45.39 54.00 -8.61 57.89 38.47 12.93 63.90 177 237 Average 2 11570.00 47.62 54.80 -6.38 60.12 38.47 12.93 63.90 172 149 Average
3 17355.00 47.48 68.30 -20.80 53.89 42.97 15.81 65.19 - --- Pesk 3 17355.00 46.05 68.30 -20.25 5246 42.97 15.81 65.19 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C31
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Mode Band Edge

U-NII-3_802.11ac VHT20_CH165_5825MHz

ANT 9
Pol. Horizontal Fundamental
gL 0BV Date: 20250525 Lol i) Date 0050625
1225 15
1050 1
1050
45
i75
104 PEAK_BE(B4).16.24
M Sy | E 11 ) [ e s 8 PART 15407
525 NV SPTR Uy S B
525
Peak 30 M
1 30
115
5825 5850, 5475, 5900, 5925, 5450
Frequency (MHz)
v
1000 0. o0, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SSS.00 69.00 11080 4180 S5.06 %88 1045 240 100 290 PEAC Freq Level  Line hargin Level Factor  Loss Factor Renark
2 OS50S 7030 LT3 4043 S6.36 .88 10.06 .40 100 290 PEAC - _
3 S9M4.75 52.50 68.38 -15.88 38.40 36.03 10.53 3246 100 290 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 SO7.88 S5 6830 -15.35 3ROS 3603 10.53 146 100 200 PEAC 1 5805.00 106.70 -----v ----o- 0.8 .79 10.44 337 100 290 PEAC
. Lol i) Date: 20250625
1225
1050 1
i75
100
PART 15407 AVG
=== e e
Avg Blank
30
115
1500 20, o0, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 SE5.00 99.65 ---oen oo §5.19 5.9 10.44 1.3 100 290 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C13 of C31

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




seomron 1as. FCC RF Test Report Report No. : FR551908F

Mode Band Edge

U-NII-3_802.11ac VHT20_CH165_5825MHz

ANT 9
Pol. Vertical Fundamental
gL 0BV Date: 202505-4 Lol i) Date: 005-06:24
1225 1225
1050
1050 i
B75
i75
w0 ] PEAK_BE(B4) 1624
1 o o O s 0 PART 45407
525 gl PR e
525 PRI MR AL e b
Peak 30 W
1 B0
115
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
v
1000 0. 00, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1SS0 GLY MW 0.3 4.3 B8 1045 R4 100 30 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SBSE.63 6113 110.34 -48.21 18,18 3588 10.47 340 100 39 PEAK - -
3 594.88 50.95 68.29 -17.34 36.85 36.03 10.53 .46 100 39 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 59305 571 68.30 -15.50 3861 36.04 10.5 .47 100 39 PEA 1 5825.00 97.86 oo -eee- .00 3579 0.4 3237 100 39 PEK
. Lol i) Date: 2025-06-24
1225
1050
1
i75
100
PART 15407 AVG
=== S e e
Avg Blank
30
115
1500 20, o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 SB5.00 9127 oo -oeeee TLAL B9 10.40 3237 100 39 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl4 of C31

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




sromon . FCC RF Test Report

Report No. : FR551908F

Pol. Horizontal Vertical
mLmI(dBu'ﬂm] mLml(dBqu)
1225 1225
1050 106
875 875
PART 15.407 PART 15407
700 L A L]] 1] [ 0L A L] 1] [
i PART 15.407 AVG 1 PART 15,407 AVG
s — — - - I g N A 4 | )
Peak Bt L L s o ) e R e P
350 3
Av
9 175 1
6500 8800, il 13400, 18700, 18000 6500 8800, N 13400, 18700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wl 0 dW B B B o de Wl dBln 0B dW B B B o de
1 11650.00 53.05 74.00 -20.95 65.52 38.49 12.99 63.95 183 233 Pesk 1 11650.00 55.73 74.00 -18.27 68.20 38.49 1.9 63.95 178 149 Pesk
7 11650.00 44.70 54.60 -9.38 57.17 38.49 12.99 63.95 183 233 Average 1 11650.00 47.65 54.80 -6.35 60.12 38.49 12.99 63.95 178 149 Average
3 O17475.00 47.87 68.30 -20.43 S4.19 43.10 15.90 65.32 - --- Peak 3147500 46.13 68.30 -12.17 5245 43.10 15.9 65.32 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C15of C31

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




SPORTON LAB.

FCC RF Test Report

Report No. : FR551908F

7
Mode Band Edge - L
U-NII-3_802.11ac VHT40_CH151 5755MHz
ANT 9
Pol. Horizontal Fundamental
L2t (Vi) Date: 20250525 Lol i) Date 0050625
b PEAR_BETRA_ 1024 14
1225 1225
,—F"'_'_F'_'_'—ﬂ
1050 150 1
B75
i75
00
1, g o | s e s PART 15,407
525,
525
Peak i
1 30
115
5600 5631, 5662. 5693. 574, 5755
Frequency (MHz)
v
1000 0. o0, 4500, 5800, 000
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SHG66 SLUD B4 872 BB 1033 R 100 204 PENC Freq Level  Line hargin Level Factor  Loss Factor Renark
2SS0 SAQT 6B.46-14.29 8075 340 1033 L 100 294 PEAC - _
3 STI9.97 8243 110.79 -28.36 68.87 35.55 10.37 3036 100 294 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 57003 79.81 11109 LB 66.24 .56 10.57 136 100 204 PEAC 1575500 103,43 -omne -oooes 0.7 5.6 1039 1235 100 29 PN
. Lol i) Date: 20250625
1225
1050 i
i75
100
PART 15407 AVG
=== S SIS e
Avg Blank
30
115
150[] 0. o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e

B2.88 35.63 10.39 32.35

100 294 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

: C16 of C31




seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Horizontal Fundamental
ygLevel dBuvim) Dates 20250625
125 |
1t5 —
75

o Sy P g 1024

gy, 12
0 Mo i
30

Peak Blank
11!
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/m dBuV/m B dBwv dB/m B B m deg
5854.65 56.68 111.61 -54.93 42.74 35.88 10.46 32.40 100 294 PEAK
5864.98 56.70 108.00 -51.30 42.73 35.91 10.47 32.41 100 294 PEAK
5973.29 52.68 69.46 -16.78 38.59 36.03 10.52 32.46 100 294 PEAK
5932.84 53.39 68.30 -14.91 39.29 36.04 10.53 32.47 108 294 PEAK

FNRUVRR

Sporton International Inc. (ShenzZhen) Page Number : C17 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



seomron 1as. FCC RF Test Report

Report No. : FR551908F

Mode Band Edge - L

U-NII-3_802.11ac VHT40_CH151_5755MHz

ANT
Pol. Vertical Fundamental
L2t (Vi) Date: 20250525 Lol i) Date 0050625
b PEAR_BETRA_ 1024 14
1225 1225
1050 e
1050
B75 !
i75
4
00 ;
M O | R 11 e I s e PRI 15407
Y SR A
525
Peak Kl M
1 B0
115
5600 5631, 5662. 5693. 574, 5755
Frequency (MHz)
v
1000 20, o0, 4500, 5800, 00
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 OSB.B SLE) BB -I5.41 WS B35 1032 2B 100 3 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SESLO3 5230 6073 143 BT WAL 1033 R 10 38 PEAC - _
3 STI9.66 70.12 11071 -40.49 56.66 35.55 10.37 336 100 3 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST 7098 1135 4L SRAL 356 10.97 136 100 3B PEKC 1 575500 93.70 -o-nn -oeoes 80.03 5.6 0.9 1035 100 3BPEN
. Lol i) Date: 20250625
1225
1050
s !
100
PART 15407 AVG
=== e SESEESSS e v
Avg Blank
30
115
150[] 20, o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 575500 87.00 s -oooes B BE 1039 135 100 38 AERME

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number . C18 of C31




seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Vertical Fundamental
ygLevel dBuvim) Dates 20250625
1225 |
105 —
73

T Y P g 1624

30
Peak Blank
11!
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/m dBuV/m B dBwv dB/m B B m deg
5854.84 51.05 111.17 -60.12 37.11 35.88 10.46 32.40 100 38 PEAK
5874.15 51.91 105.44 -53.53 37.90 35.94 10.48 32.41 100 38 PEAK
5924.26 51.67 68.75 -17.08 37.58 36.03 10.52 32.46 100 38 PEAK
5937.33 52.45 68.30 -15.85 38.35 36.04 10.54 32.48 100 38 PEAK

FNRUVRR

Sporton International Inc. (ShenzZhen) Page Number : C19 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



sromon . FCC RF Test Report

Report No. : FR551908F

Pol. Horizontal Vertical
1 MLM(IIBU‘JM) " Level (dBuV/m)
1225 1225
1050 105
815 875
PART 15.407 PART 15.407
700 L A L]] 1] [ 0L A L] 1] [
1 PART 15.407 AVG PART 15407 AVG
o — — - - 7 T R 4 F 7=
Peak paT— SV SR A pner bt et | . gt o b ot My AL
350 30
Av
9 175 fl
6500 8800, 1100, 13400, 16700 18000 500 800 100, 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi 08 BN Bn B B o g MW 08 BN Bm B B o g
1 11510.00 52.99 74.00 -21.01 65.51 38.45 12.89 63.86 186 234 Peak 1 11510.00 55.13 74.00 -18.87 67.65 38.45 12.89 63.86 173 147 Pesk
7 11510.00 44.78 54.60 -9.22 57.30 38.45 12.89 63.86 186 234 Average 1 11510.00 47.33 54.80 -6.67 59.85 38.45 12.89 63.86 173 147 Average
3 17265.00 45.74 68.30 -12.5 52.22 42.87 15.74 65.09 - --- Peak 3 O17265.00 46.56 68.30 -1.74 S3.04 42.87 15.74 65.89 - --- Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

: C20 of C31




seomron 1as. FCC RF Test Report Report No. : FR551908F
Mode Band Edge - L
U-NII-3_802.11ac VHT40_CH159 5795MHz
ANT
Pol. Horizontal Fundamental
L2t (Vi) Date: 20250525 Lol i) Date 0050625
b PEAR_BETRA_ 1024 14
1225 / 15
1054
1150 1
45
i75
00
4 I | e s I PART 16,407
19 : '
S W AN
525
Peak 0
1 30
115
5600 563, 5678, 51, 5756, 5795
Frequency (MHz)
v
1000 0. o, 4500, 5800, 000
Limit Read At Cable Preamp APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SH6D SL00 BB -16.26 JEI BD 1033 WA 100 29 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 OS60.02 SLAG 6839 -17.25 372 B0 1033 R 100 291 PEAC - _
3 STOS.11 55.15106.63 -51.48 4161 35.53 10.36 335 100 291 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST0.51 SR80 11196 5306 45.23 3556 10.97 136 100 291 PEAK 1 5795.00 103.99 ----v -oooes 9. K70 10.41 3233 100 191 PEA
. Lol i) Date: 20250625
1225
1050 i
i75
100
PART 15407 AVG
=== S SIS e
Avg Blank
30
115
1500 20, o, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 579500 96.91 ---non -oooes B.3 570 0.4 1233 100 291 ARAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C21 of C31

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Horizontal Fundamental

. Lol dBuim) Date: 2025-06-25

1225

105
10

700 Ly W

E

Peak t Blank

5195 5626, 5857, 5888, 5019, 5950
Frequency (MHz)

Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wiz dBuV/m dBuV/m B dBwv dB/m B B m deg
5854.99 64.89 110.83 -45.94 50.95 35.88 10.46 32.40 100 291 PEAK
5868.01 65.33 107.16 -41.83 51.34 35.90 10.48 32.41 100 291 PEAK
5924.12 52.9 68.85 -15.95 38.81 36.03 10.52 32.46 100 291 PEAK
5047.37 53.27 68.30 -15.03 39.16 36.05 10.55 32.49 108 291 PEAK

FNRUVRR

Sporton International Inc. (ShenzZhen) Page Number : C22 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



seomron 1as. FCC RF Test Report Report No. : FR551908F
Mode Band Edge - L
U-NII-3_802.11ac VHT40_CH159 5795MHz
ANT
Pol. Vertical Fundamental
L2t (Vi) Date: 20250525 Lol i) Date 0050625
b PEAR_BETRA_ 1024 14
1225 / 15
T
1054 50
1
45
i75
00
T | N 1 w1 s s | PART 15407
I SN N S N PINS S  SOE W
525
Peak 0
1 30
115
5600 563, 5678, 51, 5756, 5795
Frequency (MHz)
v
1000 20, o, 4500, 5800, 00
Linit Read At Cable Preamp APos TPos Frequency (MHa)
Freq Level Line Margin Level Factor Loss Factor Remark
_Mﬂzmm_damm_da_da_m_deg Linllit . Read At Cable Preamp APos TPos
1 SHES S.57 B -5.7 BN B3 1032 B 100 60 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 OS60.02 49.79 63,39 -18.60 36,7 .40 1033 R 100 60 PEAC - _
3 STO0.64 513716521 -53.84 37.84 35.52 10.36 335 100 60 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST0.3 SLA9 L5 60.33 .60 356 1.7 136 100 60 PEC 1 579500 95.05 ---nen -oooes 8.5 B2 0.4 1034 10 60 PEN
. Lol i) Date: 20250625
1225
1050
1
i75
100
PART 15407 AVG
=== S I e
Avg Blank
30
115
1500 0. o0, 4500, 5800, 00
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mo B B B0 B B B o e
1 579500 88.19 ---oon -ooes AL B0 04 133 100 60 AUERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

1 C23 of C31




seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Vertical Fundamental

el fBaVi) Date: 20260625

1225

105 T

B?.‘M

il \M”"”W ~BEAK BEBA 1624

\WM«\W " : 4
5! Mg oy :
30
Peak Blank

11!

5195 5626 5857, 5668, 5019, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wiz dBuV/m dBuV/m B dBwv dB/m B B m deg

1 5854.68 56.27 111.54 -55.27 42.33 35.88 10.46 32.40 100 60 PEAK
2 5865.68 57.16 107.81 -50.65 43.19 35.91 10.47 32.41 100 60 PEAK
3 5923.96 52.19 68.97 -16.78 38.10 36.03 10.52 32.46 100 60 PEAK
4 5931.09 53.46 68.30 -14.84 39.37 36.03 10.53 32.47 100 60 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C24 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



sromon . FCC RF Test Report

Report No. : FR551908F

Pol. Horizontal Vertical
1 MLM(IIBHVM]] " Level (dBuV/m)
1225 1225
1050 105
815 875
PART 15.407 PART 15.407
700 L A L]] 1] [ 0L A L] 1] [
1 PART 15.407 AVG 1 PART 15407 AVG
o — — - - 7 = R 4 B el
Peak W EVRTTRINL  PATLY Wb et et | . oh g et A o LA,
350 30
Av
9 175 fl
6500 8800, 1100, 13400, 16700 18000 500 800 100, 13400, 18700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi 08 BN Bn B B o g MW 08 BN Bm B B o g
1 11500.00 51.88 74.00 -2.12 64.36 38.48 12.95 63.91 181 235 Pesk 1 11500.00 55.48 74.00 -18.52 67.9% 38.48 12.95 63.91 173 146 Peak
7 11590.00 44.89 54.80 -9.11 57.37 38.48 12.95 63.91 181 235 Average 1 11590.00 47.38 54.80 -6.62 50.86 38.48 12.95 63.91 173 146 Average
3 17385.00 46,70 68.30 -11.58 S3.11 43.00 15.83 65.2 - --- Peak 3 O17385.00 46.37 68.30 -11.93 52.76 43.00 15.83 65.2 - --- Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number

: C250f C31




SPORTON LAB.

FCC RF Test Report

Report No. : FR551908F

Mode Band Edge - L
U-NII-3_802.11ac VHT80_CH155 5775MHz
ANT
Pol. Horizontal Fundamental
L2t (i) Date: 05628 Lol i) Date: 0250528
b PERR_BETEA_T0-2% 14
1225 125
1050 e
1050 1
y | W
A 5
00
g N I e s PRT 15,407
5251
525
Peak 1
s 30
115
5600 5635, 5670, 5705, 5740, 5115
Frequency (MHz)
v
1000 20, 00, 4500, 5800. 000
Linit Margin Read  Ant Cable Preamp APos  TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
W BahBWR BN B B & o i Linllit Vargin Read At Cable Preamp APos TPos
1S BN B 6.0 010 BJL 0.8 B 101 29 PEK Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 OSESLIS 6405 60.89 -5.60 S2.A0 BJL G.87 B3 101 299 PEAC - __
3570010 78.43165.23 -26.80 66.12 35.78 9.97 3.4 101 299 PEAK Mz dBu¥/m dBu/m B dm B B o deg
4 ST0.3 81D 1L -30.29 6R.64 35.BL 10.01 B4 101 299 PEAC 157500 1024 -omee -oeees 8.5 35.89 10.04 346 101 299 PEC
L) Date: 2050628
1225
1050
1
875
100
PART 15407 AV
=== S SESEESSS e v
Avg Blank B —
30
115
1500 20, 0. 4500, 5800. 000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W B B0 B B B o e
1 S50 95.39 -meee oo £.81 35.89 10.13 346 101 299 AUERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111

Page Number :
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seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Horizontal Fundamental

. Lol dBulim) Date: 2025-06-28

75 WW 0

0

Peak Blank

515 10, 5845, 5840, 5915, 5950
Frequency iz

Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

5854.98 75.14 110.86 -35.72 62.32 36.00 10.29 33.47 101 299 PEAK
5864.78 73.51 108.06 -34.55 60.66 36.01 10.31 33.47 101 299 PEAK
5924.28 61.26 68.83 -7.57 48.21 36.09 10.44 33.48 101 299 PEAK
5030.65 61.80 68.30 -6.50 48.74 36.10 10.45 33.49 101 299 PEAK

FNRUVRR

Sporton International Inc. (ShenzZhen) Page Number : C27 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



seomron 1as. FCC RF Test Report

Report No. : FR551908F

Mode Band Edge - L
U-NII-3_802.11ac VHT80_CH155 5775MHz
ANT
Pol. Vertical Fundamental
L2t (i) Date: 05628 Lol i) Date: 0250528
b PERR_BETEA_T0-2% 14
1225 125
1050 e
1050
1
875
. ns
W«w
00
) g I I e s M PART 16,407
525,
525
Peak 1
s 30
115
5600 5635, 5670, 5705, 5740, 5115
Frequency (MHz)
v
1000 20, 00, 4500, 5800. 000
Linit Margin Read  Ant Cable Preamp APos  TPos Frequency (WHz)
Freq Level Line (dB) Level Factor Loss Factor Remark
W BahBWR BN B B & o i Linllit Vargin Read At Cable Preamp APos TPos
1 S0.5 5.9 B 9.3 %67 BT 08 DS T 28 P Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 S60.33 SB.J2 GB.A7 075 0658 BJL 986 B3 26 269 PEAC - __
3 OSTER.D5 TL43 10601 -34.68 59.12 3578 9.97 B4 26 269 PEAK Mz dBu¥/m dBu/m B dm B B o deg
4 ST0.3 7305 L3 -3B.06 60.87 3L 10.01 B4 776 260 PEK 1 S0 97.35 -meee oo B.76 5.9 10.05 3.86 26 269 PEC
- Lol i) Date: 2025-06-28
1225
1050
1
875
100
PART 15407 AV
=== S S e e
Avg Blank
30
115
1500 20, 0. 4500, 5800. 000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
W B B0 B B B o e
1 ST5.00 90.59 -o-oee oeees .02 .89 10.04 346 6 269 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C28 of C31

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111




seanran cas. FCC RF Test Report Report No. : FR551908F

Pol. Vertical Fundamental

. Lol dBulim) Date: 2025-06-28

W5 "

m WW‘W ’ "PEA BE(BY 1624

TR '

Peak Blank

515 510, 5845, 5840, 5915, 5950
Frequency k2

Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

5854.98 71.15 110.86 -39.61 58.43 36.00 10.29 33.47 276 269 PEAK
3835.33 73.77 110.71 -36.94 60.95 36.00 10.29 33.47 276 269 PEAK
5924.80 57.68 68.45 -10.77 44.63 36.09 10.44 33.48 276 269 PEAK
5028.13 50.95 68.30 -8.35 46.89 36.10 10.45 33.49 276 269 PEAK

FNRUVRR

Sporton International Inc. (ShenzZhen) Page Number : C29 of C31
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5111



FCC RF Test Report Report No. : FR551908F

Pol. Horizontal Vertical
Data: 1
. Level (dBuVim) Data: 2
 ynLevel (dBuvim)
1225
1
8.5
75|
PART 15407 |
— o PART 15,407
1 ﬂu o l—\—l—‘ e ‘L‘ ot T "7 T qﬂuﬂn_m.q’_!_n_l_!_‘n.a’__‘u Aﬂ A | ]
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) | T(ms) UT(kH2) S\é?tivr:/g
802.11a 96.50 1.38 0.725 1KHz
802.11ac VHT20 96.30 13 0.770 1KHz
802.11ac VHT40 91.30 0.63 1.587 3KHz
802.11ac VHT80 90.45 0.322 3.106 10KHZ
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